Spare parts list

6721835688

(2021/02) asc

GC5300i WM 24/100S




02.03.2021 2 6721835688



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour I'installation/le montage
Linstallation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxHun ykazaHusa BbB Bpb3Ka € MHCTaNaumATa/MoOHTaxa
MHcTanauyuATa/MoHTa)<bT TpAGBa Aa ce M3BbpLUBA OT JIMLEH3UPaH
3a pa6oTuTe cneuvanucT B CbOTBETCTBUE C MPWIOKUMUTE
pasnopeadu.

[cs] Dilezité pokyny k instalaci/montazi

Instalaci/montaZ musf pfi dodrZeni platnych predpist provést
odbomy pracovnik s pfislusnym opravnénim pro tyto prace.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
ter under overholdelse af de geeldende forskrifter.

[el] Znpavtikég umodeieig yia Ty eykatactacn/cuvappoldynon
H eykatdotaon/cuvapoAdynon npénel va npaypatomoleltal and
e€oucio6otnuévo yia TG EPYacieq auTég TEXVIKO TPOCWITIKS, TO
onolo Oa mpénel va @povTifel hoTe va Tnpovvtal ol loXUoUTEG
Siardeic.

[es] Indicaciones importantes para instalacién/montaje
La instalacion/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks
Paigaldamist/montaaZi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid ndudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

Deinstallatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fil Térkeitd asennus- ja kokoonpano-ohjeita

Naéihin t6ihin hyvaksytyn ammattiasentajan pitaa suorittaa asen-
nus- ja kokoonpanoty&t voimassa olevien maaraysten mukaisesti.
[hu] Fontos tudnivalék az installalashoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elbirasok
figyelembevételével.

[it] Avvertenze importanti per I'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[he] 8608369mmmgsbo domomgdgdo 0BlGswsgoobmgol/dnbasgolsmgols

063 305/dmBAsg0 MBS 35BbmmEogmeEgl LixdrBsmgdoliogols sizgdbmmo

3350x030vIM0 3g6Lembswol ogh, Bmddgwo asBsfigliol sggom.

[it] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojantiy taisykliy, leidZiama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

02.03.2021

[iv] Svarigi noradijumi par iekartas uzstadi$anu / montazu
lekartas uzstadisanu/montazu ir javeic specializétam sertificétam
specialistam, ievérojot spéka eso3os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomfgres av autoriserte
installaterer, og gjeldende forskrifter skal felges.

[pll Wazne wskazéwki dotyczace instalacji/montazu
Instalacja/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowigzujacych
przepisow.

[pt] Indicacdes importantes relativas a instalagio/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagGes para estes trabalhos, tendo em aten-
¢do os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul
Instalarea/montajul trebuie realizate de cdtre un specialist autorizat
pentru lucrérile respective, respectandu-se prescriptiile valabile.

[ru] BaxHble ykazaHus nNo NOAKNIOUEHNIO/MOHTaXY

MopknioueHWe/MOHTaXK AOMKHBI BbINOAHATL CNELNANNCTbI,
MMeLMe AoNYCK K BbINOSIHEHWIO Takux paboT, npu cobniogeHnm
AENCTBYIOWMX HOPM U MpaBui.

[sk] Délezité pokyny tykajice sa instalacie/montaze
Instaldciu/montaz musi realizovat odbornik s opravnenim na

vykon tychto préc, pricom musf dodrZovat platné predpisy.

[sl] Pomembni napotki za namestitev/montazo
Namestitev/montazo mora izvesti strokovnjak, pristojen za

tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] VaZna uputstva za ugradnju i montazu

Ugradnju i montazu moraju da obave samo strucna lica ovlas¢ena

za izvodenje takvih radova koja ¢e po$tovati vaZe€e propise.

[sv] Viktiga anvisningar for installation/montering
Installationen/monteringen maste utforas av en behérig och fack-
kunnig person enligt géllande foreskrifter.

[tr] Kurulum/Montaj ile ilgili 5nemli uyarilar
Kurulum/Montaj calismalar1 sadece yetkili bayiler tarafindan
asagida belirtilen talimatlar dikkate alinarak yapilmahdir.
[uk] Baxnusi BKasiBKM WOA0 YcTaHOBKUW/MOHTaXy
YcTaHOBKY/MOHTaX MaloTh 3f1iicHIoBaTK daxiBLy, Lo MaloTb ,038in

Ha NpoBeAeHHA LUX pobiT, i3 AOTPMMAaHHA YNHHUX NPUNUCIB.

[zh] REFEHEERT

WA R EVF AR ZIR AR (KBl A IR BE R SGEE AT 223

araailifeus AU L cilliadie [ar]

gl 280 ol Ble ) e pe cJanlly Al = pean Ganadie Qi Cpe pranill/caS 3 0% of Gaag

N5 gafipuual o by 3 pgea il X [fa]

JalS da 51 (igan 5 el IS b plail 4y Slaa 48 (g) 4 ja (6358 o g5 Ay 53 aficsal

A plath ada s ye 5 e 4y

6721835688



Spare parts list

6721903481.ab.RO

GC5300i WM 24/100S

Sheet metal




Pos |Description Ordering no. 2 Remarks

8
1 |Cover Front Bosch 8737711182 |m
2 |Panel top Bosch 8737711184 | m
3 |Panel top Bosch 8737711185 | W
4 |Bezel sheet metal front Ring Cover 8737709138 | m
5 |Pipe expansion vessel HU2 8737711819 | m
6 |Lock set 87120001310 |m
7 |Cover top 8737711179 | m
8 |Expansion vessel 12L 8737711180 |m
9 |Bracket expansion vessel 8737709143 | W
10 |Screw tapping nol0 x 13 pan head (10x) 29106124320 (=
11 |Grommet 87167632660 W
12 |Nut 4,8mm (10x) 87106090150 (=
13 |Exhaust pipe union 8737711178 | m
14 |Washer @80mm 87379029700 |m
15 |Flue pipe lower 87186509870 |m
16 |Washer @70mm 87379027500 |m
17 |Adapter DN80/125 87167632740 |m
18 |Cover top airbox 8737711177 |m
19 |M5x12 Ig pozi pan head Screw 87134010880 |m
20 |Fixing Cradle Bracket Clip 8737709145 | m
21 |Fixing Cradle Bracket Clip 8737709146 | W
22 |Grommet harness plug 8737710236 |m
23 |Control_box Cradle assembly 8737709147 | W
24 |Screw M5X12 (10x) 29123011540 |m
25 |Cover installer access 873770919% | m
26 |Cover Ip PluX 8737709148 | m
27 |Clip locking PluX 8737709149 | m
28 |Cable strain relief 87122010070 |®m
29 |Grommet feed 2-pole 87377044950 | m
30 |Gasket Gas valve 41x3 (10x) 87186684490 m
31 |Seal 8737709150 | m
32 |Protective cap 87379028640 ®m
33 |O-ring 13,87x3,53 (10x) 87167711550 |m
34 |Washer 18.6x13.5x1.5 (10x) 87101030450 |m
35 |Screw 4.8 X 30mm Set of 3 87134030390 |m

GC5300i WM 24/100S

Sheet metal

02.03.2021

6721835688




Spal’e parts list

1
6721903484.aa.RO

GC53001 WM 24/100S

Heat exchanger

6721835688

02.03.2021



Pos |Description Ordering no. Remarks
1 |Heating block 8737 711 801
2 |Electrodes 8737 903 536 0
3 |Gasket Burner 8 718 650 789 0
4 |Burner 30kW 8 718 650 984 0
5 |Displacement body 8715405 197 0
6 |Lower baffle 8 737 602 342
7 |Seal 87186510710
8 |Condensate receiver 8 737 711 802
9 |Condensate Tray Inspection Cover 8718 651 5850
10 |Nut 87133011960
11 |Temperature limiter assy 8 710 506 267 0
12 |Cover below 8 737 709 166
13 | Temperature limiter 8 737 903 399 0

14 |O-ring 17x4 (10x) 8716 7711540
15 |Screw M5x8 Taptite pozi PL (10x) 8 737 602 552
16 |Screw M6x18 (10x) 8 737 602 143
17 |Fixing bracket 8 737 711 804
18 |Pipe 8 737 711 805
19 |Clip (10x) 8711 200 024 0
20 |Vent valve 8 717 405 285 0
21 |Pipe 8 737 711 803
22 |Bajonet 8 737 711 820
23 |Seal siphon 8 737 602 313
24 |Siphon 8 737 709 163
25 |Hose 8718 220 106 O
26 |Ignition transformer 7 736 700 599
27 |lgnition Cable 8737 902 999 0
28 |Seal Condensate Tray 8716 117 038
29 |Sensor 18mm 8718 688 801 0
30 |Sensor NTC 8 737 602 343
31 |Screw M5x14 (10x) 8716 012 0330
32 |Nut M8 with flange 87186823320
33 |Cover Seal 8 737 902 502 0
34 |Grommet 8 737 902 638 0
35 |cable NTC 8737 711 851
37 |Washer 18,5x24,3 (10x) 8716 7712590
Cleaning set C6 7738113218
Service-Kit C6-13 8 737 711 853

[ AN BN BN BN BN BN BN B BN BN BN BN BN BN BN B BN BN B AN BN BN BN BN BN BN B BN BN BN BN B BN BN BN BN BN § fcleccuupiiip i

GC5300i WM 24/100S

Heat exchanger

02.03.2021

6721835688




Spare parts list

6721903485.aa.RO

GC5300i WM 24/100S

Gas valve

6721835688

02.03.2021



Pos |Description Ordering no. 2 Remarks

8
1 |Centrifugal blower 87186517840 | m
2 |Gas valve 8737603462 | W
3 |Venturi 30kW G20/G31 87186506050 |®
4 |Flap Seal 8716117051 |m
5 |Valve Flap 8716117050 | m
6 |Fan elbow 87186496460 |m
7 |Seal centrifugal blower 87186602080 | ®m
8 |Seal 7746001 88A0 ®
9 |Screw M5x15 (3x) 87186517850 |m
10 |Screw 4x15 (10x) 87377001030 |m
11 |Protective cap 87379028640 |m
12 |Pipe Suction 87186508060 |m
13 |O-ring NBR 29x2 (10x) 87186626260 |®
14 |Hose Gas 8737711815 |m
15 |Restrictor diameter 5,50mm 8737711816 | W
16 |Nut 87161066830 |m
17 |Gasket Gas valve 41x3 (10x) 87186684490 |m
18 |Pipe Gas HU2 horizontal 8737711818 |m
19 |Burner Hood Assembly 8737711817 |m
20 |Screw M4x8 TAPTITE 87186445530 |m
21 |Connector 6.3 Male 87186521960 W
23 |O-Ring 12x3 (10x) 87102050890 |m

GC5300i WM 24/100S

Gas valve

02.03.2021

6721835688




Spare parts list

5
64

6721903486.aa.RO

GC5300i WM 24/100S

Hydraulic block

1o <

6721835688

10

02.03.2021



Pos |Description Ordering no. 2 Remarks

8
1 |Manifold plate 87186844710 | m
2 |Seal 28,4x8 (10x) 87167710030 |m
3 |Seal 19,4x8 (10x) 87167713250 |m
4 | Screw M5x35 (10x) 87186849540 (W
5 |Stopper (5x) 87182224780 |m
6 |O-ring 12,5x3 WRAS / KTW (1x) 87161067480 |m
7 |Safety Clip 13mm (1x) 87161065490 | m
8 |Heat Exchanger PHE C SH 24 ASM 1P FF 8737711828 | m
9 |Pipe CH Flow 8737711824 |m
10 |O-ring 17x4 (10x) 87167711540 |m
11 |Clip Wire 18mm (10x) 87186846990 ®m
12 |Adaptor DHW NTC 8737711843 | m
13 |O-ring 13,87x3,53 (10x) 87167711550 |m
15 |DHW TEMPERATURE SENSOR 87145000810 |m
16 |O-ring 7.75 X 2.1 L (x1) 8716 107 4400 |m
18 |Wireform spring (10x) 87112000150 |m
23 |Return elbow 8737602352 | W
24 |Filling valve 87167714320 |m
25 |O-ring 18.7x2.7 (10x) 87186404140 |m
26 |Wireform spring (10x) 87112000160 |®m
27 |Assembly CH return H100S pipe assy 8737711825 |m
28 |Diverter Valve 8737602350 | m
29 |Clip (10x) 8737602355 | m
30 |O-ring 23.47x2.62 (10x) 8737602349 |m
31 |Clip pump return unit (10x) 87186819200 |m
32 |O-ring 23x4 (x10) 87167713530 |®m
34 |Retaining spring 10mm (10x) 87167711670 | W
36 |Connector 8737602348 |m
38 |Clip (10x) 8737602356 | W
39 |Clip (10x) 87161139180 |m
40 |O-ring 20.22 x 3.53 70 EPDM (x10) 87186854900 |m
41 |Pump ErP 8737602344 | W
42 |Manifold plate 8737602345 |m
43 |O-ring 34x3 (10x) 8737602346 | W
44 |Screw & washer assembly M5x30 8716106 4520 (=
45 |Connector 87186489730 (W
49 |Pressure sensor 87186510420 ®m
50 |Safety Valve 87186439890 |m
53 |Elbow PRV 8737602347 | W
54 |Pipe PEX DCW 8737711844 | m
59 |Washer 18,5x24,3 (10x) 87167712590 |m
60 |Elbow 87186429790 |m
61 |Hose 87182201060 |m
62 |Pipe 8737711845 |m
63 |Washer 18.6x13.5x1.5 (10x) 87101030450 |m
64 |Pressure Gauge 8737712661 | W
65 |O-ring 2.62 x 6.02 ID EPDM (10x) 87161408100 |m

GC5300i WM 24/100S

Hydraulic block

S5A

02.03.2021

11

6721835688




Spare parts list

6721903488.ab.RO

6

Control box

GC5300i WM 24/100S

12

5555555555




Conversion Kit 24kW SLS for H/L = LPG

7738 113 467

Conversion Kit 24kW SLS for LPG = H/L

7738 113 575

Pos |Description Ordering no. 2 Remarks
1 |Control_box ACU MHP-23 8737712758 | W
2 |cable plux 8737711852 | m
3 |Cabletree LV 8737711848 | m
4 |Harness 230V Combi/System 8737709177 |m
5 |Connector 8737712462 | W
6 |cable mains 8737711849 | m
7 |Switch 8737711850 | m
10 |Facia 87379050530 |m

]
]
[ ]

LableL < H

7738 113572

GC5300i WM 24/100S

Control box

02.03.2021

13

6721835688




Spare parts list

6721904103.aa.RO

GC5300i WM 24/100S

Storage tank

6721835688

14

02.03.2021



Pos

Description

Ordering no.

Remarks

»

8
1 |Storage tank 100 8737711189 | m
2 |Covering sheet 100 left 8737711191 | m
3 |Panel front 8737711193 |m
4 |Screw tapping no10 x 13 pan head (10x) 29106124320 (=
5 |Screw DIN 7981-ST6,3x13 (10x) 29106194540 (=
6 |KFE-Shut-off valve Acc.N0.845 7719002007 | ®m
7 |Anode 1" 325mm 87199282260 |m
8 |Temperature sensor 87145001230 =
9 |pump 3NK/23-6A-D-V San/SLS 87186626860 |m
10 |Inlet tube 100 8737711200 |m
11 |immersion tube pump 100S 87182250260 | ®m
12 |Adaptor G1 87186672250 |m
13 |Rubber seal 16x24x2 (2x) 87182250460 (W
14 |Throttle mounted 30kW 8737711821 | m
15 |Flow pipe 87182201350 |m
16 |Flow pipe 87133057570 | m
17 |Washer 23.9x17.2x1.5 (10x) 87101030430 |m
18 |Washer 18.6x13.5x1.5 (10x) 87101030450 |m
19 |Washer 1" (10x) 87101030460 |m
20 |Sensor cable NTC Tank 8737711203 |m
22 |Covering sheet 100 RHS 873771185 | W
23 |pump cable 8737711204 |m
24 |Blow off valve 87074010220 |m
25 |Washer (10x) 87001030060 |m
26 |Vent valve 87174052850 |m
27 |Swing check valve 87185050230 | m
28 |Bush WW Escape 8737711205 |m
29 |Insulation 87104020310 =
30 |Magnet 8737711206 |m
31 |Sleeve 8737711822 |m
40 |CS35-Cross-Matrix-Set 7738112830 |m
41 |Bracket right 8737711175 |m
42 |Bracket Connections 8737711176 | W
43 |Bracket left 8737711174 |m
44 |Pipe CH Flow 8737711171 |m
45 |Pipe CH Return 8737711172 | m
46 |Pipe Gas 8737711173 | m
47 |Wireform spring (10x) 87146060040 W
48 |Wireform spring (10x) 8714606 0020 =
50 |Flap Buderus 8737711854 | m
51 |Holder Display 8738210398 | m
52 |cable Controller 8737711855 | W
53 |Screw (10x) 29181404100 |m

GC5300i WM 24/100S

Storage tank

7A

02.03.2021

15

6721835688




Types of appliances

Appliance

Ordering no.

Country

S-Nr.

Remarks

GC5300iWM 24/100 S 23

7 738 101 002

BG, HR, SI, BA, HU, RO, MD

02.03.2021

16

6721835688




02.03.2021 17 6721835688



Bosch Thermotechnik GmbH

'7HD BOSCH Junkersstr. 20-24
I D-73249 Wernau / Germany

02.03.2021 18 6721835688



